
CBC + ferritin with first prenatal labs
AND

at 24-28 week labs
Add B12 if vegan/vegetarian

B12 DEFICIENT

< 220 pmol/L

Oral B12 1000 
mcg daily

NORMAL

Hb ? 110 g/L
AND

ferritin ? 30 ug/L

IRON 
DEFICIENT

Hb ? 110 g/L
AND

ferritin < 30 ug/L

IRON 
DEFICIENCY 

ANEMIA

Hb < 110 g/L
AND

ferritin < 30 ug/L

SEVERE IRON 
DEFICIENCY 

ANEMIA

Hb < 80 g/L
AND

ferritin < 30 ug/L

ANEMIA
 NOT YET 

DIAGNOSED

Hb < 110 g/L
AND

ferritin ? 30 ug/L
AND

B12 > 175 pmol/L

Repeat CBC + 
ferritin at 24-28 

week labs

Oral iron
eFe 40-100 mg 

every other 
morning

IV iron

Anemia work-up, 
consider 

Hematology 
referral

Repeat CBC + ferritin in 4 weeks 
after IV iron or proper oral use

Assess oral compliance

Evaluate Clinical Response

Are Hb and ferritin stable or increasing as appropriate (i.e. if 
hemoglobinopathy present) and is there enough time to 

continue improvement before delivery?

NOTE: Expected time to replenish iron stores with oral iron 
therapy is 3-6 months.2

Continue oral iron until 
delivery

Consider IV iron OR 
consider 4 more weeks 
oral iron trial if early GA

Drugs and Therapeutic Backgrounder:
Alberta Obstetric Anemia and Iron Deficiency 
Screening and Treatment Algorithm
Screening for anemia and iron deficiency early in pregnancy and treating with a trial of optimized oral iron therapy can help prevent obstetrical and 
neonatal complications. 

Potential risks of anemia and iron deficiency include: mood disorders and fatigue, abruption, c-section, blood transfusion, preterm delivery, low 
birthweight, as well as possible cognitive, motor and future memory issues in the newborn. 

If the patient has or is suspected of having an underlying bleeding disorder and/or a diagnosis of hereditary hemorrhagic telangiectasia (HHT), 
then the following algorithm may not apply and direct assessment may be warranted.

YES NO

Postpartum:
1. If Hb is < 90 g/L in hospital and the patient is stable consider giving one dose IV iron before hospital discharge. Give requisition 

to check CBC and ferritin at 6 weeks PP and start oral iron at that time, if required.
2. If patient was on oral iron in pregnancy and there was no significant bleeding with delivery and/or Hb > 90 g/L have the patient 

continue oral iron until 6 weeks PP. Give requisition to check CBC and ferritin at 6 weeks PP. 

NOTE: Continue oral B12 and add to 6 week PP requisition if previously deficient. 

eFe 40 mg is equivalent to:
1 tab ferrous gluconate

eFe 60 mg is equivalent to:
1 tab ferrous sulfate 
2 tabs ferrous gluconate

 eFe 100 mg is equivalent to:
1 tab ferrous fumarate 
2 tabs ferrous sulfate
3 tabs ferrous gluconate

NOTE: Heme and polysaccharide 
formulations are not more efficacious, but 
may be trialed if a patient cannot tolerate 
regular iron salts and they are early in their 
pregnancy (it takes longer for these 
formulations to increase hemoglobin).1

How to Take Oral Iron:

Take every other morning 1 hour before 
eating breakfast or coffee/tea. May take iron 

tablet with a piece of fruit, small cup of 
orange juice, or vitamin C tablet. Start with 1 
tablet and increase weekly to recommended 
dose. Do not take with prenatal vitamins or 

other medications.
Hb = hemoglobin

eFe = elemental iron

B12 =  cobalamin

CBC = complete blood count

IV = intravenous

PP = postpartum

GA = gestational age

HHT = hereditary hemorrhagic
    telangiectasia

*

  2023 Alberta Health Services, Drug Utilization & Stewardship, Pharmacy Services. All rights reserved. Permissions contact: AHS.PharmacyTherapeuticsDUS@ahs.ca. This information is intended for general information only. Although reasonable efforts were made to confirm the accuracy of the 
information, Alberta Health Services does not make any representation or warranty, express, implied or statutory, as to the accuracy, reliability, completeness, applicability or fitness for a particular purpose of such information. This material is not a substitute for the advice of a qualified health 
professional. Alberta Health Services expressly disclaims all liability for the use of these materials, and for any claims, actions, demands or suits arising from such use.

Page 1



IV Iron:

- Iron sucrose (Venofer®) 100 mg/5 mL vial. 
- Usual Rx: 300 mg IV given over 90 minutes, every 3-7 days until cumulative dose met. 
- Calculate total cumulative IV iron dose using Ganzoni formula: current body weight (kg) x (target 

Hb - actual Hb in g/L) x 0.24 + 500 mg. 
- Suggestion for target Hb is 120 g/L.
- Ganzoni Equation for Iron Deficiency Anemia - MDCalc

- NOTE: Ganzoni formula is not accurate for all populations - please note limitations. 

- Ferric derisomaltose (Monoferric®, also known as iron isomaltoside 1000) 100 mg/mL vial (1 mL, 5 
mL, 10 mL). 
- Usual Rx: 1000 mg IV given over 20 minutes, once.
- NOTE: Currently ferric derisomaltose is NRDNP (not reviewed, do not provide) within AHS. 

However, ferric derisomaltose is covered under special authorization on the DBL and can be 
infused in private infusion centres. 

NOTE: IV iron not recommended in the first trimester. Refer to Parental Iron Safety Backgrounder.

Special Considerations:

- If anemic with low mean corpuscular volume consider hemoglobinopathy screening in patients from 
high risk ethnic backgrounds (non-caucasian, Mediterranean).

- If severe iron deficiency anemia or minimal response to oral iron (taken correctly) consider 
screening for celiac disease.

- Use clinical judgement in regards to Hb and ferritin targets for higher-risk patients (e.g., patients who 
may decline blood transfusions, patients who are at a higher risk of post-partum hemorrhage, etc.)

- If ferritin level is elevated and, 
1) patient is anemic and/or symptomatic, or 
2) there is other evidence of an inflammatory reaction,

 then consider full iron studies to further evaluate for iron deficiency.
- Providers are strongly encouraged to insert into requisitions, the use of pediatric tubes for blood 

draws to limit iatrogenic blood loss (not limited to bleeding disorders and/or HHT patients). 
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